Mounting instructions

2018-05-24 38-061100f

MB Actros
56-236800, 56-700503

ONSPOT



Montageanleitung Mounting instruction Monteringsanvisning

Monteringvejledning Istruzioni di montaggio Instrukcja montazowa
Asennusohje Wt EEE YkasaHus No MOHTaxy
Instructions de montage Montazas instrukcija Monteringsanvisning

Anleitungen des Herstellers Manufacturer’s instruction Produsentens anvisning

G OB

Producentens anvisning Istruzioni del produttore Wskazowki producenta
Valmistajan ohjeet X—H—DER. VHCTPYKLUM NPOM3BOANTENS
Instructions du fabricant Razotaja noradijumi Tillverkarens anvisning
Anweisungen des LKW-Herstellers RSV IX—H—DEFR
Lastbilfabrikantens anvisning Autordipnicas instrukcija
Ajoneuvon valmistajan ohjeet Lastebilprodusentens anvisning
Instruction du constructeur Instrukcja producenta pojazdu
Vehicle manufacture instruction [Py30BUK C MHCTPYKLMAMU NPOU3BOANTENS
Istruzioni del produttore del carrello Lastvagnstillverkarens anvisning
Fahrtrichtung Direction of travel Kjgreretning

|:\,> Karselsretning Senso di marcia Kierunek jazdy
Ajosuunta 1T H M HanpaeneHue aukeHnst
Sens de conduite Kustibas virziens Fardriktning
Visuelle Kontrolle Visual check Visuell kontroll
Visuel kontrol Controllo visivo Kontrola wzrokowa
Silmaméaéréinen tarkastus BRAERR Bun3yanbHblil KOHTPOSb
Contréle visuel Vizuala parbaude Visuell kontroll

DE Allgemein

Die Montage darf nur von ausgebildetem und kompetentem Fachpersonal durchgefiihrt werden
und muB in einer befugten Werkstatt erfolgen, die Gber erforderliche Werkzeuge und Ausriistungen
verfigt, und in der Zuganglichkeit und Sicherheit gegeben sind. Alle Teile vor der Montage
identifizieren. Anweisungen befolgen.

Empfohlene Einstellungen nicht dndern. Ubergeben Sie dem Kunden alle Anweisungen und
Instruktionen zur Aufbewahrung im Fahrzeug fur kiinftige Service- und Wartungsarbeiten.

Befolgen Sie die Anweisungen des LKW-Herstellers

DK Generelt

Monteringen skal foretages af uddannet og kompetent personale og ske pa autoriseret veerksted,
der rader over det ngdvendige vaerktgj og udstyr, og hvor der sikres tilgeengelighed og sikkerhed.
Kontroller at alle dele er til stede inden montering. Fglg anvisningerne.

Anbefalede indstillinger ma ikke eendres. Giv kunden alle anvisninger og instruktioner, sa de kan
leegges i bilen til brug ved fremtidig service og vedligeholdelse.

Folg lastbilfabrikantens anvisninger



FI  Yleista

Laitteisto on asennettava valtuutetussa korjaamossa, jonka koulutetulla ja ammattitaitoisella
henkilokunnalla on kdytdssaan tarvittavat tydkalut ja varusteet ja jossa on turvalliset tydskentelyolot.
Tunnista kaikki osat ennen asennusta. Noudata ohjeita.

Ala muuta suositeltuja sdatéja. Luovuta kaikki ohjeet asiakkaalle sailytettavaksi autossa tulevia
huoltoja ja kunnossapitoa varten.

Noudata ajoneuvon valmistajan ohjeita

FR  Généralités
Le montage doit étre effectué par des personnes possédant la compétence et la formation requises,
dans un atelier autorisé disposant des outils et équipements nécessaires et ou I'accessibilité et
la sécurité peuvent étre assurées. Identifier tous les composants avant de procéder au montage.
Suivre les instructions.
Ne pas modifier les réglages recommandés. Toutes les informations et toutes les instructions
doivent étre remises au client afin d’étre conservées dans le véhicule et utilisées pour les opérations
d’entretien futures.
Se conformer également aux instructions du constructeur du camion

GB General

Installation work should be carried out by trained and skilled staff. It should be performed at an
authorised workshop where the required tools and equipment are available and where provisions
can be made for accessibility and safety. Identify all components prior to installation. Follow the
instructions.

Do not alter the recommended settings. Give the customer all directives and instructions so that
these can be kept in the vehicle for future service and maintenance.

Follow the instructions of the vehicle manufacturer

IT Generalita

Il montaggio deve essere effettuato da personale competente e dotato della formazione richiesta, in
una officina autorizzata, in possesso delle necessarie attrezzature e dove accessibilita e sicurezza
possano essere garantite. Identificare tutti i componenti prima di procedere al montaggio. Seguire
le istruzioni.

Non modificarne le raccomandazioni. Tutte le informazioni e tutte le istruzioni devono essere
trasmesse al cliente e conservate a corredo del veicolo per essere utilizzate nelle operazioni di
successiva manutenzione.

Attenersi altresi alle istruzioni del costruttore del veicolo.

JP  BFEUSIC

BAEEEFEEZFELVREMEZZOANT 2T EET V., Ko, BEBTEPREN TMH
L. ThESHFEVWRIKADIRECREE N TVIEROBEISRETIT > TS LEEL, B
B, 2TOBRERBL TLEETV, HAILRE> TMRZTVET,
EROREFEELZVTS LTV, EEEPHASERAORTARICBATERAICEFT
EBE5, ETHERICELTLEEL,

Rz, MY IAX—A—DERCER>TLEEV



LV Vispareji noradijumi
UzstadiSanas darbi javeic trenétam un apmacitam personalam. Tie jaizpilda autorizéta darbnica,
kur ir pieejami nepiecieSamie darbariki un aprikojums un kur ir nepiecieSamie nosacijumi,
lai nodroSinatu piekluvi un dro$ibu. Pirms montazas identificéjiet visas detalas. Sekojiet
noradijumiem. Neizmainiet ieteiktos iestatljumus. Visus noradijumus un instrukcijas izsniedziet
klientam, lai tas tiktu uzglabatas automobilt un bitu pieejamas servisa un apkopes gadijumos.
levérojiet automasinas izgatavotaja instrukcijas.

NO Generelt

Monteringen skal utfares av kompetent personell med ngd-vendig opplaering, og skal skje pa
autorisert verksted hvor ngdvendig verktay og utstyr er tilgjengelig og sikkerheten kan ivaretas.
Identifiser alle deler far montering. Falg anvisningene.

Ikke foreta endringer av anbefalte innstillinger. Overlever alle anvisninger og instrukser til kunden
for oppbevaring i kjgretgyet for fremtidig service og vedlikehold.

Folg lastebilprodusentens anvisninger

PL Informacje ogéline

Montaz powinien by¢ wykonywany wytgcznie przez przeszkolonych i kompetentnych pracownikow.
Powinien by¢ wykonany w autoryzowanym punkcie obstugi technicznej, gdzie znajdujg si¢ wymagane
narzedzia i wyposazenie oraz gdzie moze by$ zapewniony odpowiedni dostep i bezpieczenstwo.
Zapoznaj sig z poszczegdlnymi czesciami przed przystgpieniem do montazu. Stosuj sie do instrukcii.
Nie zmieniaj zalecanych ustawien. Wszystkie wskazowki i instrukcje nalezy przekazac klientowi
w celu przechowywania ich w pojezdzie i wykorzystywania przy okazji przysztych czynnosci
serwisowych i konserwacyjnych.

Postepuj zgodnie z instrukcjg producenta pojazdu.

RU O6wasn niopmauums

MoHTaxHble paboTbl AOMXHbI NPOBOANTLCA 00YYEHHBIM U KBaNnMUUUPOBaHHbIM
nepcoHanom. PaboTbl 4OMXKHbI MPOBOAUTLCS B CNELMann3npoBaHHON MacTepckon, rae
UMeTCs BCe He0OXoaUMbIe MHCTPYMeHThl 1 06opyaoBaHue, 1 rae co3haHbl BCe YCroBus
nns cobntoaeHns npasun 6esonacHocTu. Nepen c60pkoit NpoBepbTE HanNMYNe BCeX
netanen.

CobnopanTte UHCTPYKLUMKM. Takxke BbIMOMHAWTE MHCTPYKLUM NPOU3BOANTENS rPY30BbIX
aBTOMOGUNen. He nsmeHsinTe pekomeHgoBaHHbIe napaMeTpbl.

O3HakoMbTe 3aKka34yumka ¢ UHCTPYKLUMAMW ANsi TOro, YTo6bl OH cobnogan ux npu
akcnnyatauum n obcnyxmBaHum

SE Allmant

Monteringen skall utféras av utbildad och kompetent personal och ske pa auktoriserad verkstad
dar erforderliga verktyg och utrustning finns och dar atkomlighet och sakerhet kan tillgodoses.
Identifiera alla delar fére montering. Folj anvisningarna.

Andra ej rekommenderade instéllningar. L4mna alla anvisningar och instruktioner till kunden
att forvaras i fordonet for framtida service och underhall.

Folj lastvagnstillverkarens anvisningar



38-061100f






56-236801

38-061100f



56-321902
56-330100 > S 4%

38-061100f



310 + 20 mm mMOiZOmm i
. A

310+ 20 mm 310 £ 20 mm

38-155900

il

38-061100f



38-061100f



38-061100f

"



38-061100f



~

o

AR )Y DY O 0 SO )

MHIHITTERRHRNARS RS

U

38-050700

38-061100f

13



38-061100f



38-061100f

15



DE  56-236800 56-700503

Pos Art.-nr Bezeichnung Anzahl Pos Det.nr Bezeichnung Anzahl
Onspot und Arm Adapterplatten
1 56-700600 Onspot links 10 56-236801 Adapterplatte links 1
(Stanznummer 56-330100) 1 56-236802 Adapterplatte rechts 1
56-700601 Onspot rechts 11 56-193700 Distanzstuck, T=10 2
(Stanznummer 56-330200) 1| 12 35-033500 Schraube M6S 16x70 4
2 56-320600 Stopper links, komplett 13 56-062115 Doppelmuttern,
(Stanznummer 56-331300) 1 M24x2-M16x2 L=80 6
56-320601 Stopper rechts, komplett 14 56-270010 Distanzrohr, L=10 6
(Stanznummer 56-331200) 1| 15 37-150700 Scheibe BRB 17x40x6 6
3 56-321019 Arm links, inkl. pos. 4 16 35-032700 Schraube M6S 16x60 6
(Stanznummer 56-321901) 1| 17 36-013100 Mutter M16 nylock 4
56-321020 Arm Rechts, inkl. pos. 4 18 37-000700 Scheibe BRB 17x30x3 4
(Stanznummer 56-321902) 1
4 56-320700 Befestigungsteile fir Arm 2

Die VBG GROUP TRUCK EQUIPMENT AB behélt sich das Recht auf Konstruktionsédnderungen vor.

16 38-061100f



DK 56-236800 56-700503

Pos Art.nr. Betegnelse Antal Pos Art.nr. Betegnelse Antal
Onspot og arm Konsol
1 56-700600 Onspot venstre 10 56-236801 Konsol venstre 1
(ihugget nr. 56-330100) 1 56-236802 Konsol hgjre 1
56-700601 Onspot hgjre 11 56-193700 Afstandsstykke, T=10 2
(ihugget nr. 56-330200) 1] 12 35-033500 Bolt M6S 16x70 4
2 56-700700 Stop venstre, komplet 13  56-062115 Dobbeltmgtrik,
(ihugget nr. 56-331300) 1 M24x2-M16x2 L=80 6
56-700701 Stop hgjre, komplet 14 56-270010 Afstandsrer, L=10 6
(ihugget nr. 56-331200) 1| 15 37-150700 Skive BRB 17x40x6 6
3 56-321019 Arm venstre, inkl. pos. 4 16  35-032700 Bolt M6S 16x60 6
(ihugget nr. 56-321901) 1] 17 36-013100 Megtrik M16 nylon 4
56-321020 Arm hgijre, inkl. pos. 4 18 37-000700 Skive BRB 17x30x3 4
(ihugget nr. 56-321902) 1
4 56-320700 Monteringsdele til arm 2
VBG GROUP TRUCK EQUIPMENT AB forbeholder sig retten til konstruktionsaendringer.
FI. 56-236800 56-700503
Pos Tuote no  Nimitys Kpl Pos Tuote no Nimitys Kpl
Onspot ja varsi Autokiinnike
1 56-700600 Vasen Onspot 10 56-236801 Vasen autokiinnike 1
(meistetty nro 56-330100) 1 56-236802 Oikea autokiinnike 1
56-700601 Oikea Onspot 11 56-193700 Valilevy, T=10 2
(meistetty nro 56-330200) 1| 12 35-033500 Ruuvi MBS 16x70 4
2 56-700700 Vasen rajoitinasennelma 13 56-062115 Kaksoismutteri,
(meistetty nro 56-331300) 1 M24x2-M16x2 L=80 6
56-700701 Oikea rajoitinasennelma 14 56-270010 Valiputki, L=10 6
(meistetty nro 56-331200) 1| 15 37-150700 Aluslevy BRB 17x40x6 6
3 56-321019 Varsi Vasen sis. pos. 4 16 35-032700 Ruuvi M6S 16x60 6
(meistetty nro 56-321901) 1| 17  36-013100 Mutteri M16 nyloc 4
56-321020 Varsi Oikea, sis. pos. 4 18 37-000700 Aluslevy BRB 17x30x3 4
(meistetty nro 56-321902) 1
4 56-320700 Varren asennusosat 2

VBG GROUP TRUCK EQUIPMENT AB pidattaa oikeuden muuttaa rakennetta.

38-061100f

17



3 © 4

(

FR' 56-236800 56-700503

Pos N°d’art.  Désignation Qté Pos N°d’art. Désignation Qté
Onspot et bras Platine de fixation
1 56-700600 Onspot gauche 10 56-236801 Platine de fixation gauche 1
(No. 56-330100) 1 56-236802 Platine de fixation droite 1
56-700601 Onspot droit 11 56-193700 Distance, T=10 2
(No. 56-330200) 1 [12 35-033500 Vis M6S 16x70 4
2 56-700700 Manivelle d’arrét gauche 13 56-062115 Ecrou double,
complete (No. 56-331300) 1 M24x2-M16x2 L=80 6
56-700701 Manivelle d’arrét droite 14 56-270010 Douille d’espacement, L=10 6
complete (No. 56-331200) 1 (15 37-150700 Rondelle BRB 17x40x6 6
3 56-321019 Bras gauche, avec pos. 5 16 35-032700 Vis M6S 16x60 6
(N° 56-321901) 117 36-013100 Ecrou M16 Nylstop 4
56-321020 Bras droit, avec pos. 5 18 37-000700 Rondelle BRB 17x30x3 4
(N° 56-321902) 1
4 56-320700 Eléments de fixation du bras 2

VBG GROUP TRUCK EQUIPMENT AB se réserve le droit de modifier ses constructions.

18 38-061100f



GB 56-236800 56-700503

Pos Part no. Description Qty Pos Partno. Description Qty
Onspot and arm Vehicle bracket
1 56-700600 Onspot left 10 56-236801 Vehicle bracket left 1
(stamped no. 56-330100) 1 56-236802 Vehicle bracket right 1
56-700601 Onspot right 11 56-193700 Spacer, T=10 2
(stamped no. 56-330200) 1 |12 35-033500 Screw M6S 16x70 4
2 56-700700 Stop knob left, complete 13 56-062115 Double nut,
(stamped no. 56-331300) 1 M24x2-M16x2 L=80 6
56-700701 Stop knob right, complete 14 56-270010 Spacing tube, L=10 6
(stamped no. 56-331200) 1 |15 37-150700 Washer BRB 17x40x6 6
3 56-321019 Arm left, incl. pos. 4 16 35-032700 Screw M6S 16x60 6
(stamped no. 56-321901) 1 |17 36-013100 Nut M16 nylock 4
56-321020 Arm right, incl. pos. 4 18 37-000700 Washer BRB 17x30x3 4
(stamped no. 56-321902) 1
4 56-320700 Arm fasteners 2

VBG GROUP TRUCK EQUIPMENT AB reserve the right to amend or alter specifications at their

discretion.

IT 56-236800 56-700503

Pos. Codice Descrizione Q Pos. Codice Descrizione Q
Onspot e braccio Staffe per montaggio al veicolo
1 56-700600 Onspot sinistra 10 56-236801 Staffa sinistra 1
(n°identificativo 56-330100) 1 56-236802 Staffa destra 1
56-700601 Onspot destra 11 56-193700 Distanziale, T=10 2
(n®identificativo 56-330200) 1 12 35-033500 Vite M6S 16x70 4
2 56-700700 Manovella d’arresto sinistra, 13 56-062115 Dado doppio,
completa M24x2-M16x2 L=80 6
(n“identificativo 56-331300) 1| 14 56.270010 Tubo distanziale, L=10 6
56-700701 Manovella d'arresto destra, 15 37-150700 Rondella BRB 17x40x6 6
completa 16 35-032700 Vite M6S 16x60 6
(n°identificativo 56-331200) 1 | 47 36-013100 Dado M16 nylock 4
3 56-321019 Braccio sinistro, incl. pos. 4 18 37-000700 Rondella BRB 17x30x3 4
(n®identificativo 56-321901) 1
56-321020 Braccio destro, incl. pos. 4
(n®identificativo 56-321902) 1
4 56-320700 Elementi di fissaggio del braccio 2

VBG GROUP TRUCK EQUIPMENT AB si riserva il diritto di modifica senza preavviso.

38-061100f

19



JP 56-236800 56-700503

NHh&ES @mE B HE RPES BE =4 BE
AVARY NELTT—L4 EWISTY A
1 56-700600 ZfIFATAKY N 10 56-236801 BRI/ T Y k(&) 1
(A ENES 56-330100) 1 56-236802 EMT7/ ST YN (H) 1
56-700601 HEIF AKRY ~ 11 56-193700 AR—H— T=10 2
(ZIENES 56-330200) 1|12 35-033500 %L M6S 16x70 4
2 56-700700 EFIANY T/ T—R 13 56-062115 HX7ILF v N,
(ZIENES 56-331300) 1 M24x2-M16x2 L=80 6
56-700701 HBIANY 7 /7T —=R 14 56-270010 HABEAXR—H— =10 6
(ZENE S 56-331200) 1|15 37-150700 ¥ < +— BRB 17x40x6 6
3 56-321019 Ef7—A (RHhBS4E2D) 16 35-032700 12l M6S 16x60 6
(ZENES 56-321901) 1117 36-013100 Y NM16(FAOY D) 4
56-321020 A7 —A (RHBS4EEE) 18 37-000700 ¥ < ¥ —BRB17x30x3 4
(ZENES 56-321902) 1
4 56-320700 T —LAESERGR 2

VBG GROUP TRUCK EQUIPMENT ABl, RETEEICET2HEFEZERLET,

20 38-061100f



v 56-236800 56-700503

Pozicija Det.nr.

Nosaukums Skaits Pozicija Det.nr.

Nosaukums Skaits

1 56-700600

56-700601
2 56-700700
56-700701
3 56-321019
56-321020
4 56-320700

Onspot un svira

Onspot, kreisais
(mark&juma Ne 56-330100)
Onspot, labais

(mark&juma Ne 56-330200)
IzslégSanas poga, kreisa,
komplekts,

(markéjuma Ne 56-331300)
IzslégSanas poga, laba,
komplekts,

(mark&juma Ne 56-331200)
Svira kreisais iesk. poz. 4
(mark&juma Ne 56-321901)
Svira, labais iesk. poz. 4
(mark&juma Ne 56-321902)
Sviru stiprinajumi

1

N

10

1
12
13

14
15
16
17
18

56-236801
56-236802
56-193700
35-033500
56-062115

56-270010
37-150700
35-032700
36-013100
37-000700

Automasinas kronsteins

Automasinas kronsteins, kreisais 1
Automasinas kronsteins, labais 1
Starplikas paplaksne, T=10 2
Skrave M6S 16x70 4
Dubultais uzgrieznis,
M24x2-M16x2 L=80
Sprai$la caurule, L=10
Paplaksne BRB 17x40x6
Skrave M6S 16x60
Uzgrieznis M16 nylock
Paplaksne BRB 17x30x3

APhOOOOOO

VBG GROUP TRUCK EQUIPMENT AB saglaba tiesibas izdaritizmainas izstradajumu konstrukcijas.

NO 56-236800 56-700503

Pos Art.nr Navn Antall Pos Art.nr Navn Antall
Onspot og arm Bilfeste
1 56-700600 Onspot venstre 10 56-236801 Bilfeste venstre 1
(identifikationsnr 56-330100) 1 56-236802 Bilfeste hayre 1
56-700601 Onspot hayre 11 56-193700 Avstandsplate, T=10 2
(identifikationsnr 56-330200) 1 | 12 35-033500 Skrue M6S 16x70 4
2 56-700700 Stopperatt venstre, komplett 13 56-062115 Dobbeltmutter,
(identifikationsnr 56-331300) 1 M24x2-M16x2 L=80 6
56-700701 Stopperatt hayre, komplett 14 56-270010 Avstandsrer, L=10 6
(identifikationsnr 56-331200) 1 | 15 37-150700 Skive BRB 17x40x6 6
3 56-321019 Arm venstre, inkl. pos. 4 16 35-032700 Skrue M6S 16x60 6
(identifikationsnr 56-321901) 1 | 17 36-013100 Mutter M16 nylock 4
56-321020 Arm hgyre, inkl. pos. 4 18 37-000700 Skive BRB 17x30x3 4
(identifikationsnr 56-321902) 1
4 56-320700 Festedetaljer for arm 2

VBG GROUP TRUCK EQUIPMENT AB forbeholder seg retten til konstruksjonsendringer.

38-061100f

21



N

PL 56-236800 56-700503

Poz.Nr czgesci Nazwa llos¢ Poz. Nr czesci Nazwa llos¢
Onspot i ramie Zamocowanie do pojazdu
1 56-700600 Onspotlewa 10 56-236801 Zamocowanie do pojazdu, lewe 1
(wybity numer 56-330100) 1 56-236802 Zamocowanie do pojazdu, prawe 1
56-700601 Onspot prawa 11 56-193700 Podktadka dystansujgca, T=10 2
(wybity numer 56-330200) 1 | 12 35-033500 Sruba M6S 16x70 4
2 56-700700 Pokretto oporowe lewe, komplet 13 56-062115 Nakretka podwdjna,
(wybity numer 56-331300) 1 M24x2-M16x2 L=80 6
56-700701 Pokretto oporowe prawo, komplet 14 56-270010 Tuleja dystansujaca, L=10 6
(wybity numer 56-331200) 1 | 15 37-150700 Podktadka BRB 17x40x6 6
3 56-321019 Lewe ramie (zawiera poz. 4) 16 35-032700 Sruba M6S 16x60 6
(nr wybity 56-321901) 1| 17 36-013100 Nakretka M16 ,Nylock” 4
56-321020 Prawe ramieg (zawiera poz. 4) 18 37-000700 Podktadka BRB 17x30x3 4
(nr wybity 56-321902) 1
4 56-320700 Elementy montazowe ramienia 2

VBG GROUP TRUCK EQUIPMENT AB zastrzega sobie prawo wprowadzania zmian produktow
bez uprzedzenia.

22 38-061100f



RU 56-236800 56-700503
Pos Ne 3/4 HanmeHoBaHue Kon-Bo Pos Ne 3/4 HavmeHoBaHue Kon-Bo
Onspot 1 pblyar KpoHLwTenH
1 56-700600 Onspot, nesbi 10 56-236801 KpoHLITENH a/m, neBbin 1
(BblBuTbIN Ne 56-330100) 1 56-236802 KpoHLwTelnH a/m, npaBbii 1
56-700601 Onspot,npaBkiit 11 56-193700 TllpoctaBka, T=10 2
(BbIBuTbIN Ne 56-330200) 1] 12 35-033500 BwuHT M6S 16x70 4
2 56-700700 Pyuka «CTOM»B KOMMNIEKTe, NeBbIi 13 56-062115 [1BoiiHas rainka,
(BbIGuTbIN Ne 56-331300) 1 M24x2-M16x2 L=80 6
56-700701 Pyuka «CTOM»B KOMMEKTe,npaBbIn 14 56-270010 PacnopHas Tpy6a dt.=10 6
(BblGuTbIN Ne 56-331200) 1] 15 37-150700 Llanb6a BRB 17x40x6 6
3 56-321019 JleBbii pblvar, 16 35-032700 BwuHT M6S 16x60 6
BKMoyas nosuumio Ned 17 36-013100 [arka M16 nylock 4
(BbIGUTBIN Ne. 56-321901) 1] 18 37-000700 Lanb6a BRB 17x30x3 4

56-321020 lNpaBbIi pbiyar,
BKkItovas nosvumio Ned
(BbIBMTbIN Ne. 56-321902) 1
4 56-320700 KpenexHoe yCTpoOMCTBO pblyara 2

Komnanna VBG GROUP TRUCK EQUIPMENT AB coxpaHsieT 3a coboi npaBo BHOCUTb M3MEHEHNS
nnn nepenenbiBatb cneumcbvmaumm Nno CBOEMY YCMOTPEHUIO.

SE  56-236800 56-700503
Pos Det.nr Benamning Antal Pos Det.nr Benamning Antal
Onspot och arm Bilfaste
1 56-700600 Onspot vanster 10 56-236801 Bilfaste vanster 1
(instansat nr 56-330100) 1 56-236802 Bilfaste hoger 1
56-700601 Onspot hoger 11 56-193700 Distansplatta, T=10 2
(instansat nr 56-330200) 1| 12 35-033500 Skruv M6S 16x70 4
2 56-700700 Stoppvred vanster, komplett 13 56-062115 Dubbelmutter,

(instansat nr 56-331300) 1 M24x2-M16x2 L=80 6
56-700701 Stoppvred hdger, komplett 14 56-270010 Distansror, L=10 6
(instansat nr 56-331200) 1| 15 37-150700 Bricka BRB 17x40x6 6
3 56-321019 Arm vanster inkl. pos. 4 16 35-032700 Skruv M6S 16x60 6
(instansat nr 56-321901) 1| 17 36-013100 Mutter M16 nylock 4
56-321020 Arm hdger inkl. pos. 4 18 37-000700 Bricka BRB 17x30x3 4

(instansat nr 56-321902) 1

4 56-320700 Fastdetaljer for arm 2

VBG GROUP TRUCK EQUIPMENT AB forbehaller sig ratten till konstruktionsforandringar.

38-061100f

23



Member of VBG Group www.onspot.com mm

Automatic Snow Chains



